" | |Sears

owners
manual

MODEL NO.
113.206801

JOINTER/PLANER ONLY

113.206931

JOINTER/PLANER WITH
LEGS AND MOTOR

3 )

N

Serial

Number i

Model and serial §
number may be found ‘
on a plate attached

E 1o your “ase. :
4 7

] Rt CRAFTSMAN. :
F in a safe place for |

future use |
|

E' CAUTION: 6%-INCH JOINTER-PLANER
iﬁ ‘

Read GENERAL

and ADDITIONAL ° assemb’y

SAFETY #

INSTRUCTIONS * Operattng

carefully & e repair parts .
i Sold by SEAiE_.« ROEBUCK AND CO., Chicago, IL. 60684 U.S.A.
;’tk. 01 Do, 07037, :5;“ ' Printed in USA.

R iy



state.

FULL ONE YEAR WARRANTY ON CRAFTSMAN JOINTER/PLANER

If within one year from the date of purchase, this Craftsman Jointer/Planer fails due to a defect in material
‘ot workmanship, Sears will repair it, free of charge.

WARRANTY SERVICE IS AVAILABLE BY SIMPLY CONTACTING THE NEAREST SEARS STORE
OR SERVICE CENTER THROUGHOUT THE UNITED STATES.

This warranty gives you specific legal rights, and you may also have ather rights which vary from state to

SEARS, ROEBUCK AND CO., Sears Tower, BSC 41-3, Chicago, IL 60684

general safety instructions for power tools

1. KNOW YOUR POWER TOOL
Read the owner's manual carefully. Learn its
application and limitations as well as the specific
potential hazards peculiar to this tool

. GROUND ALL TOOLS
This ool is equipped with an approved 3-conducior
cord and a 3-prong grounding type plug to fit the
proper grounding type receptacle. The green conductor
in the cord is the grounding wire. Never connect the
green wire 10 a live terminal,
KEEP GUARDS IN PLACE
in working order, and in proper adjustment and
alignment,
REMOVE ADJUSTING KEYS
. AND WRENCHES
Form habit of checking to see that keys and adjusting
wrenchas are ramaved from toal before turning it on
5. KEEP WORK AREA CLEAN
Cluttered areas and benches invite accidents. Floor
must not be slippery due 10 wax or sawdust.
6. AVOID DANGEROUS ENVIRONMENT
Don’t use power tools in damp or ‘wet locations or
expose them to rain. Keep work area well lighted.
Provide adequate surfounding work space.
KEEP CHILDREN AWAY
All visitors should be kept a safe distance from work
area
8. MAKE WORKSHOP KID-PROOF
~ with padlocks, master switches, or by remaving
starter keys.

~

w

o

.

9. DON'T FORCE TOOL
It will do the job better and safer at the rate for which
it was designed,

10. USE RIGHT TOOL
Don't force tool or attachment 1o do a job it was not
designed for.

11. WEAR PROPER APPAREL
Do not wear loose clothing, gloves, neckties or jewelry
{rings, wrist watches} to get caught in moving parts.
Nonslip footwear is recommended. Wear protective
hair covering to contain long hair. Roll long sieeves
above the elbow,

12. USE SAFETY GOGGLES (Head Protection)

Wear Safety goggles {must comply with ANS Z87.1) at
all times. Everyday eyeglasses only have impact
resistant lenses, they are NOT safety glasses. Also, use
face or dust mask if cutting operation is dusty, and ear

e

&

b=}

B

8.

protectors (plugs or muffs) during extended periods of
operation.

. SECURE WORK

Use clamps or a vise 10 hold work when practical. It's
safer than using your hand, frees both hands to operate
tool - v

. DON'T OVERREACH |

Keep proper footing and balance at all times.

. MAINTAIN TOOLS WITH CARE

Keep tools sharp and clean for best and safest
performance. Follow instructions for lubricating and
changing accessaories.

. DISCONNECT TOOLS

before servicing; when changing accessories such a
blades, bits, cutters, ete.

. AVOID ACCIDENTAL STARTING

Make sure switch is in "OFF"* position before plugging
in

USE RECOMMENDED ACCESSORIES
Consult® the owner’s manual for recommended
accessories. Follow the instructions that accompany
the accessories. The use of improper accessories may
cause hazards.

. NEVER STAND ON TOOL

Serious injury could occur if the 1ool is lipped o if the
cutting tool is accidentally conegeter

Do not store matecials above or near the tool such that
itis necessary to stand on the tool 1o reach them.

. CHECK DAMAGED PARTS

Before further use of the tool, a guard or other part that
is damaged should be carefully checked to ensure that it
will operate properly and perform its intended function.
Check for alignment of moving parts, binding of moving
parts, breakage of parts, mounting, and any other
conditions that may affect its operatior. A guard or
other part that is damaged should be properly repaired
ar replaced

. DIRECTION OF FEED

Feed work into a blade or cutter against the direction
of rotation of the blade or cutter only.

NEVER LEAVE TOOL RUNNING
UNATTENDED

Turn power off. Don't leave. tool until it comes 1o a
complete stop. el




additional safety instructions for jointer-planer

Safety is a combination of operator comman sense and
alertness at all times when the Jointer-Planer is being used.

WARNING: FOR YOUR OWN SAFETY, DO NOT AT-
TEMPT TO OPERATE YOUR JOINTER-PLANER UNTIL
IT IS COMPLETELY ASSEMBLED AND INSTALLED

ACCORDING TO THE INSTRUCTIONS .

.. AND UNTIL

YOU HAVE READ AND UNDERSTOOD THE FOLLOW-
ING.

o w os woN

o

. USE OF HOLD-DOWN/PUSH BLOCKS
. MAINTENANCE |

PAGE
GENERAL SAFETY INSTRUCTIONS FOR POWER
TOOLS

BASIC MACHINE OPERATION

STABILITY OF MACHINE

If there is any tendency for the Jointer-Planer to tip
over or move during certain operations such as when
planing or jointing long heavy boards, the Jointer-
Planer {stand} should be belted to the floor.

LOCATION

The Jointer-Planer should be positioned so neither the
operator nor a casual observer is forced to stand in line
with the wood while it is being planed.

This machine is intended for indoor use only. Provide
adequate lighting.

KICKBACKS

Kickbacks can cause serious injury. A kickback oocurs
when the operator looses control of the workpiece
causing it to be kicked back toward him.

Kickbacks - and possibl
avaided by:

rv fram them cenusuelly be

a. Holding the workpiece firmly against tables and fene.

b. Not taking too deep a cut at one time. A deep cut
requires more effort to feed the wood while planing
and can cause the wood to kickback. A cut between
1/32 and 1/16 of an inch deep will produce the hest
results.

n

. Not jointing, planing, or beveling pieces of wood
smeller than recommended. (See section in this man
ual, “Basic Jointer-Planer Operations.”) Smaller pieces
of woad can 4ip over on the tables, or intc the cutter
head and can be kicked back toward you.

&

Keeping blades sharp. Blades that are dull or micked
require more effort while planing and will tend to
pourd the wood rather than cut it, which can cause
the wood to kickback. A nicked blade will cut a rid-
ge in your wood and cause the wood 10 ride up on the
outfeed table. Make sure the cutter blades are in-
stalled properly, and cutter blade wedge screws are
tight.

9. PROTECTION: EYES, HANDS, FACE, EARS, BODY

8

11 any part of your jointer is malfunctioning, has been
damaged or broken . . . such as the motor switeh, ar
o!l!er operating control, a safety device or the power
cease operating immediately until the
Dar’n:ular part is properly repaired or replaced.

v

Wear safety goggles that comply with ANSI 287.1
and a face shield if operation is dusty. Wear ear plugs
or muffs during extendsd periods of operation,

n

Du not plane, joint, or bevel wood shorter than 12
in. Smaller pieces of wood can tip over on the
tables, or into the cutterhead and be kicked back to-
ward you.

d. Always use the hold down/push black when jointing
or beveling wood narrower than 3 in. but never joint
or bevel wiood narrower than 3/4 in. under any cir-
CUMSTANCEs.

)

Always use the hold down/push blocks when planing
wood thinner than 3 in. but never plane wood thinner
than 1/2 in, under any circumstances

Avoid awkward hand positions, where a sudden slip
could cause @ hand lo move inlo the cutters.

Never turn your Jointer-Planer “ON* before clearing
the table(s} of all objects (tosls, scraps of wood, etc.)
except for the workpiece and related feed or support
devices for the operation planned.

-3

h. Make sure the cutterhead revolves in the right direc-
tion, (toward the infeed table).

KEEP CUTTER GUARD IN PLACE AND OPERAT-
ING PROPERLY AT ALL TIMES, Regularly check
the tension of the cutier guard spring o assure
satisfactory operation. (See Getting To Know Your
Jointer-Planer section.)

i. Always feed the wood completely through the cutter
head and past the cutter guard so that the guard re-
turns to the rest position against the fence. When
using only one hold down/push block to feed the
wood, do not place your other hand on the Jointer
Planor,

. Warped wood should be surface planed on the concave

side for best results,

. To avoid a rough planed surface, determine if possible,

which way the grain emerges from the wood and feed

the wood accordingly

&

-~

SERS
ﬂ ok everand

Do not plane edges of plywood, composition materials,
or wood that has glue on it or is painted or varnished.
Planing these materials

dull the blades quickly.




e T S

additional safety instructions for jointer-planer

13. To be sure you will make a depth of cut as planned,
always lower the infeed table slightly beyond the
depth wanted, then raise the table to the desired depth.

14. When planing, jointing, or beveling wood over four (4)
feet long, make sure it is supported at lable height

15, Never leave the Jointer-Planer work area with the power
on, before the Jointer-Planer has come Io a complete
stap, or without removing and storing the switch key.

16, Never operate the Jointer-Planer with protective cover
on the unused shaft end of the motor removed.

WARNING: THE 2 JOINTER-PLANER PULLEY AND
THE 2-1/2" MOTOR PULLEY FURNISHED WILL RUN
THE CUTTER HEAD AT APPROXIMATELY 4300 RPM
WHEN USED WITH A 3450 RPM MOTOR. NEVER
SUBSTITUTE OTHER PULLEYS TO INCREASE THIS
SPEED BECAUSE IT COULD BE DANGEROUS.

WEAR YOUR

WARNING: DONOT ALLOW FAMILIARITY (GAINED
FROM FREQUENT USE OF YOUR JOINTER-PLANER)
70 BECOME COMMONPLACE. ALWAYS REMEMBER
THAT A CARELESS FRACTION OF A SECOND IS
SUFFICIENT TO INFLICT SEVERE INJURY.

17. Readand follow the instructions appearing on the danger
Iabel on the cutter guard.

DANGER — FOR YOUR OWN SAFETY

AEAD AND UNDERSTAND OWNER'S

MANUAL BEFORF OPERATING MAGHINE
WEAR SAFETY GOGOLES FER ANSI 737 | AT ALL TIMES
KEVER PEAFORM A JOINTING OF PLANING OPERATION WITk CUTTER
HEAD OR DHIVE GUARD AEMDVED
NEVER MAKE & JOINTING DR FLANING CUT DEEPER THAN 18 INCH
ALWAYS USE HOLD DOWN/FUSH BLOCKS FOR IDINTING MATERIAL
UARAERER Tl 3 I, OF FLANING MATEFIAL THAVHER THAN 3
INGHES.

-

/{ﬂﬁ'ﬂlﬁ\ |

sy

fol
™ BETTER THAN
NO SIGHT

The uperation of any power tool can result in foreign
objects being thrown into the eyes, which can result in
severe eye damage. Always wear safety goggles complying
with ANSI 287.1 (shown on Packege) bafore commencing
power taal aperation, Safety Goggles are available at Sears
retail or catalog stores.

contents

POWER TOOL GUARANTEE .......
GEMERAL SAFETY INSTRUCTIONS FOR
POWER TOOLS .....voviiumnmuaipssnsisnees
ADDITIONAL SAFETY INSTRUCTIONS FOR
JOINTER-PLANER ......vvieniiirnsnieann,
MOTOR SPECIFICATIONS AND ELECTRICAL
REQUIREMENTS ........ avs
Connecting to Power Source Outlet
Check Mator Rotation
UNPACKING AND CHECKING CONTENTS .
ASSEMBLY
Assembling Steel Legs o
Mounting Jointer-Planer On Recommended
Craftsman Stand
Checking Cutterblade Screws .
Installing Sliding Guard
Mounting Switch
Mounting Recommended Craftsman Mator
and Belt Guards ...
Check Motor Rotation .
Jointer-Puliey Belt Guard Installation .

2 GETTING TO KNOW YOUR JOINTER-PLANER 12
Depth of Cut Handwheel s !

2 Fence Locks and Stops 12
Fence Tilt Scale ... 13

3 Cutter Guard .. 14
Infeed Table 14

5 On-Off Switch 16

5 BASIC JOINTER-PLANER OPERATION 18

& Faeding the Workpiece

6 Using the Hold Down/Push Blocks

7 Beveling ..

7 MAINTENANCE .
Replacing Cutter Blades

8 Installing Cutter Guard Spring

8 Sharpening Cutter Blades

4 GENERAL MAINTENANCE

El LUBRICATION ...

TROUBLE SHOOTING
9 RECOMMENDED ACCESS
REPAIR PARTS .

ORIES .




motor specifications and electrical requirements

This machine is desigred to use & 3450 RPM motor only.
Do not use any mator that runs faster than 3450 RPM,
It is wired for operation on 110-120 volts, 60 Hz,, elter
nating curient. 1T MUST NOT BE CONVERTED TO
OPERATE ON 230 VOL.TS. EVEN THOUGH SOME OF
THE RECOMMENDED MOTORS ARE DUAL VOLTAGE.

THESE CRAFTSMAN MOTORS HAVE BEEN
FOUND TO BE ACCEPTABLE FOR USE ON

THIS TOOL.

HP  RPM  VOLTS  CATALOGNO.
12 3460 110120 1216

1/2 3450 110120 1218

4 3E0 110420 1219

34 350 110120 1226

CAUTION: Do not use blower or washing machine mators
or any motor with an automatic reset overload protector
as their use may be hazardous.

CONMNECTING TO POWER SOURCE OUTLET

This machine must be grounded while in use to protect
the operstor from electric shotk

Plug power cord into & 110-120V properly grounded type
autlet protected by a 16-amp. lime delay or Circuit-Saver
fuse or circuit breaker,

If you are not sure that your outlet is properly grounded,
have it checkad by a qualified electrician.

WARNING: DO NOT PERMIT FINGERS TO TOUCH
THE TERMINALS OF PLUGS WHEN INSTALLING OR
REMOVING THE PLUG TQ OR FROM THE OUTLET.

WARNING: IF NOT PROPERLY GROUNDED THIS
POWER TOOL CAN INCUR THE POTENTIAL HAZARD
OF ELECTRICAL SHOCK. PARTICULARLY WHEN USED
IN DAMP LOCATIONS IN PROXIMITY TO PLUMBING.
IF AN ELECTRICAL SHOCK OCCURS THERE IS THE
POTENTIAL OF A SECONDARY HAZARD SUCH AS
YOUR HANDS CONTACTING THE CUTTING BLADE.

If power cond is woin o cut, of damaged in ary way, have
it replaced immediat

2—PRONG
PLUG

PROPERLY

This power tool is equipped with a 3-conductor cord and
grounding type plug which has 3 grounding prong bisted by
Underwriters’ Laboratories Association. The ground
conductor has & green jacket and is attached to the taol
hausing at one end and ta the groung prong in the
attachmant plug at the other end.

This plug requires a mating 3-conductor grounded type
uutlet & shown.

If the outlet you are planning to use for this power tocl is
of the two prong type DO NOT REMOVE OR ALTER
THE GROUNDING PRONG IN ANY MANNER. Use an
adapter a5 shown and always connect the grounding lug to
known ground,

It Is recommended thst you have a qualified clectrician
raplace e TWO prong autlar with a properly groundsd
THREE prong outlet.

An adapter a5 shown below is available for connacting plugs
to 2-prong receptacles. The green grounding lug extending
from the adapter must be tonnected 1o 8 permanent ground
such 8510 @ properly grounded autlet box

MAKE SURE THIS IS GROUNDING LUG
CONNECTED TO A

KNOWN GROUND

ADAPTER
3-PRONG
PLUG

NOTE: The adapter llustrated is for use enly if you already
have a properly grounded 2-prong receptacle.

The use of any extension cord will cause some loss of
power. To keep this to a minimum and to prevent over-
heating and motor burn-out, use the table balow to deter
mine the minimum wire size (A.W.G.) extension cord. Use
only 3 wire extension cords which have 3-prong grounding
type plugs and 3-pole receptacles which accept the tools
plug.

Extension Cord Length Wire Size AW.G.

Up to 100 Ft. 14
100 - 200 Fr. 12
200 - 400 Ft. 8

CHECK MOTOR ROTATION

WARNING: FOR YOUR OWN SAFETY, MAKE SURE
PLUG I8 NOT CONNECTED TO POWER SOURCE OUT
LET WHEN CHANGING MOTOR ROTATION.

The moter must rotate COUNTERCLOCKWISE when
viswad f-om the shaft end to which you will mount the
pulley, |See page 10). If it does not, change the direction

sccording 1o the instructions furnished with the moter




unpacking and checking contents

TOOLS NEEDED

s

1/2" Wrench
7/16" Wrench
3/4" Wrench
3/8" Wrench

Medium Screwdriver

Model 113.206801 Jointer/Planer is shipped complete in
one carton but DOES NOT INCLUDE Steel Legs, or motor,

Wodel 113.206931 Jointer/Plzner is shipped complete in
one carton but INCLUDES Steel Legs, and Motar.

Separate all parts from packing materials and check each
one with the illustration and the list of Loose Parts to make
cartain all items are accounted for, before discarding any
pecking material.

If any parts are missing, do not attempt to assemble the
jointer/planer, plug in the power cord or turner the switch
on until the missing parts are obtained and are installed
correctly.

Remove the protective oil that is applied to all unpainted
metal surfsces. Use any ordinary household type grease and
spoT remover,

CAUTION: Never use gasoline, naptha or similar highly
volatile solvents.

Apply a cost of automobile wax to the table.

Wipe all parts thoroughly with a clean, dry clath
WARNING: FOR YOUR OWN SAFETY, NEVER
CONNECT PLUG TO POWER SOURCE OUTLET UNTIL
ALL ASSEMBLY STEPS ARE COMPLETE, AND YOU
HAVE READ AND UNDERSTAND THE SAFETY AND
OPERATIONAL INSTRUCTIONS.

:’gggnmxi<c%m:no1ncz;r-x;::m-nmanm> Eg

S e R

Combination Square

TABLE OF LOOSE PARTS

Doscription
Jointer-Planer .
V-Belt, 1/2 x 52"

5/32 Seiscrew Wranch
1/8 Setscrew Wrench
Motor Pulley, 2-1/2" Dia.
Sliding Guard Knob .
Concave Plastic Washer
Sliding Guard .......
Guard Rod ...
Nut, 172 -13 ...
Lockwasher, 1/2
Lockwasher, No.
Screw, Pan Hd., 10 32xi/4
Owners Manual ...........
Depth of Cut Handwheel .
Screw, Sems, 1/4 - 20 x 1- Ry

Jointer-Planer Belt Guard .
Attaching Hardware (2 Nuts,
Belt Guard Clips .
Belt Guard Suppnn ‘Bracket .
Balt Guard Support
Screw Pan Hd 10 32'%1/2 .
Maotor Pu\lav Belt Guard
Switch e

=]

B N e e e ]

R




unpacking and checking contents

TABLE OF LOOSE PARTS
The Following Parts Are Included With
Madel 113.208931 Only

Item
Na. Description aty.
Al e ey 4
B End Stiffener . 2
G Sicle Stiffener 2
D Wotor Support 1
E Motor ....... ¢ : 1
Packege of Miscellaneous Small Parts,
No. 67035, Cansisting of the Following:
F . CondiDlipeooes e 5 2
G Hex Mut,1/4 n.— 20
(approx. da. of hole 1/4in) .......... 40
G HexMut 5/18in.—18
{approz. dia. of hoe 5/16in.} 7
G HexNut, 1/2in. - 13
{approx. dia_ of hole 1/2in) .......... 8
H  Truss Ho. Screw, 1/4 in.— 20 x 5/8 in
Tong. {Top of screw is rounded) . 20
4 Flat Washer [dia_of hole 11/32 i 7
K Lockwasher, 1/4 in. Extarnal Tvpe
{appro. dia. of hole 174N ... ... 10
K Lockwaher, 5/16 in. Externel Type
(apprax. dis. of hols 5/18in.) s ek
L Carriage Rolt, 5/16in, — 18x3/4 long ... 3
M Leveling Foot L. 4
N Hex Hd. Scraw, 5/16in. — 3

assembly
ASSEMBLING STEEL LEGS

NOTE: Steel Legs are furnished with Modal 1 13.206931,
From amony the loose parts, find the following Hardware:

40 Truss Head Screws, 1/4:20 x 5/8
40 Lockwashers, 1/4-Externzl

40 Hex Muts, 1/4:20

8 Hex Muts, 1/2-13

4  Leveling Feet

1. Assemble two (2) Side Srilfunurs tocether using four (4)
1/320 Truss head scraws, lockwasher and nuts. Maks
o (2) Side Stiffener assemblies

The End Stiffencrs are placed on 1op and at sach and of
Side Stiffener assemblies as shown. Align holes, lstter

" in Side Stiffeners and End Stiffeners and
a insert 1/4-20 Truss head scraws through the 9/32
meter holes lerter coded “C” and install lackweshers
and nuts and then tighten.

2. Assemble the four {4) Legs to the Side and End
Stiffeners using 174 20 serews, lockwashers and nuts as
shown.

w

Assemble the Motor Support to the Legs with 1/4-20
sorews, lockwashers and nuts. Wotor Suppar can be
assembled to either end of Leg set.

4. Install levaling feat as shown. To laval Leg Set, loosen
nut on inside of leg and turn nut on the outsids to raise
or lowier feet. Adjust all four leveling feet, if necessary,
and then tighten nuts on the inside of leg.

NOTE: Thase levelers are not intenced for height
adjustment

TRUSS HD. SCREW
1/4-20 x 5/8
I

\ 1/4 EXTERNAL

END STIFFENER

LOCKWASHER

El
STIFFENER

1 ~— 1/4-20 HEX NUT

o _»__+SIDE STIFFENERS

§~———LEVELING FOOT



assembly

MOUNTING JOINTER-PLANER

1. From among the loose parts, find the following
hardware:

4 Carriage Bolt, 5/16-18 x 3/4

3 Hex Head Screws, 5/16-18 x 2

7 Lockwashers, 5/16 in. External Type
7 Washers, 11/32 1D

7 Hex Jam Nuts, 5/16-18

2 Cord Clips

Loosen FENCE LOCK KNOB. Tilt fance upward and
slide it toward the pulley.

n

Position machine on Leg Set and align mounting holes in
machine with hales in Leg Set letter coded A", Mount
with three (3) 5/16-18 x 2" Long Hex Head Screws.

w

Place a flet washer, a lock washer and a nut on each
screw from underneath the stand and tighten.

4. Place handwheel on shaft aligning flat surfaces on shaft
with flat surfaces on handwheel . . attach with 1-1/4 in.

sorew.

1/4-20 TRUSS  SIDE STI

HEAD SCREW

& (a5 [ =]
o

o A

.__END STIFFENER

b o
(=1

MOTOR SUPPORT AT THIS END—

| JOINTER/PLANER

HEX HEAD SCREW

FLAT WASHER — STIFFENER

LOCKWASHER—_|
HEX NUT

FENCE LOCK
KNOB

1-1/4 IN, SCREW

DEPTH OF CUT
NDWHEEL

FLAT WASHER
(AS REQUIRED)

©

LOCKWASHER —__ S

nuT —®

CHECKING CUTTER BLADES AND SCREWS

TOOLS NEEDED

5/32'' and 1/8" Setscrew Wrenches (furnished with
Jointer).

Lead Pencil

Short straight edge (or head of combination square)

Insert pencil in space at end of cutterhead to hald
cutterhead guard open.

Lower the infeed table with the Depth of Cut
Handwheel.

Rest the straight edge on edge on the surface of outfeed
table s0 it extends across the opening between
tables, at three positions: near each end and at the
middle of the cutter blade.

Rotate the cutterhead by grasping the 27 dia. driven
pulley and make sure each knife ticks (touches) the
straight edge at all three positions, If not, follow
procedurs under “REPLACING CUTTER BLADES" on
ppg. 21 and 22.

N

w

=

5/32 IN. SETSCREW
WRENCH

QUTFEED TABLE

CUTTER GUARD

5. I a cutter blade adjustment is not required, check each
locking screw of each wedge (5/32" setscrew wrench]
and tighten if necessary. Hold the pulley while
tightening screws and be careful that your fingers do not
slip off the wrench.”

.




INSTALLING SLIDING GUARD
PARTS NEEDED

1 Sliding Guard

1 Sliding Guard Knob

1 Sliding Guard Rod

2 Sliding Guard Washers {one side of washer is concave]

1 Hex, Nut 1/2in,- 13

1 Spiit lackwasher 1/2 in.

2 Ext. twoth lockwashers

2 10-32x1/4 Pan Hd. Serews

1. Screw nut all the way onto long end of rod . . . place
1/2 in. lockwasher next to nut.

2. Screw rod 3ll the way into Jointer with shortend up ... .
tighten nut.

1/2 IN. HEX NUT

3. Attach sliding guard to fence with two machine screws

and lockwashers.

4. Place one Sliding Guard Washer, concave side DOWN on
support rod.

5. Drop sl
cave sl

ng guard onto rod . . . plate nther washer, con-
UP on rod . . . serew on Sliding Guard Knob.

WASHER
SLIDING GUARD KNOB (CONCAVE SIDE UP)

10-32x1/4 SCREWS
EXT. TOOTH

MOUNTING SWITCH
PARTS NEEDED

1 On/Otf Power Qutlet

2 Pan Hd. Screws, 1/4-20 x 1/2

2 Lockwashers, External 1/4
2 Washers, 17/64 x 1/2x 1/32

Attach On/Off outlet to infeed table using two tapped
holes,

MOUNTING RECOMMENDED CRAFTSMAN
MOTOR AND BELT GUARDS

See page 5 for recommended mators.

PARTS NEEDED

4 carriage bolts, 5/16-18 x 3/4 in., flat weshers, lock
washers and nuts.

1 Jointer Planer Belt Guard

1 Motor Pulley Belt Guard

1 Belt Guard Support

1 Belt Guard Support Bracket

3 Belt Guard Clips
1 Motor Pulley, 2-1/2 in. dia.

1 VBelt

2 Pan Head Screws 10-32x 1/2in
2 Hex. Hd. Screws 1/4 - 20x 1/2 in.
2 Hex. Nuts 1/4- 20

TOOLS NEEDED

Medium Screwdriver
5/32 in. Setscrew Wrench (furnished with Jointer)
1/2 and 7/16 in. Wrenches

Place motor an your workbench with 5/8 in. dia. shatt
{with key way) facing you.

2

Attach guard support to bracker with two screws.

NOTE: The holes in the brackel are not threaded, but
the screws ara “thread cutting screws” and will eut a
thread as they are tightened.

5/8 IN. DIA. SHAFT

PAN HD. SCREWS

BELT GUARD
SUPPORT
BRACKET

BELT GUARD
SUPPORT




assembly

3. Loosen setscrew in mator pulley and place pulley on DIRECTION

shaft with hub flush with end of shaft, insert motor oF

shaft key and tighten setscrew. iy “ !
CHECK MOTOR ROTATION =

The motor must rotate COUNTERCLOCKWISE when
viewed from PULLEY end.

. Place motor on your workbench or on floor.

~N

Stand clear of motor and plug cord into a properly
grounded outlet (See page 5). Notice rotation of pulley.
If it is not turning COUNTERCLOCKWISE, REMOVE
plug from outlet, and change rotation of motor accord-
ing to instructions furnished with motor.

WARNING: FOR YOUR OWN SAFETY, MAKE SURE
PLUG IS NOT CONNECTED TO POWER SOURCE OUT-
LET WHEN CHANGING ROTATION.

MOTOR

FLUSH HERE SHAFT
KEY

MOUNTING MOTOR

1. Find four 5/16-18 x 3/4” carriage bolts, flat washers,
and lackwasher and nuts.

2. Attach motor by inserting carrizge bolts through slots in
motor base and through slots in motor support. Place a
fiat washer, lockwasher and nut on each carrisge bolt,
but DO NOT TIGHTEN nut.

=
7=
=
==}
(==

MOTOR MOUNT BRACKET

6. Install three clips on belt guard 90 epart with long tabs
pointing AWAY from round opening.

7. Insert belt into open end of guard.

BELT GUARD CLIPS
(80° APART)




8. Snap guard into pasition as shawn.

=

Remove knob and washer . . . lif: guard up.

10. Loosen the two MOTOR BASE CLAMP SCREWS and

rotate the motor so that the ventilation slots are facing

downward, tighten baze clamp screws,

Install the 2-1/2” pulley on motor and move the

motar sideways until the motor pulley is aligned with

the pulley 0n the machine,

Install V-Belt and PUSH down on motor to apply

tension to the belt and tighten nuts on motor

mounting holts.

NOTE: It is only necessary 10 apply enough tansion
10 tre belt to prevent it fram slipping in
pulleys while running.

13, After motor end V-belt have been installed and adjusted

for alignment and tansion instzll the metal belt guard 1o
Leg Set using the holes that are letter coded “B" as
shown an page 8.

14, Insert motor cord plug through ractangular apening in

side stitfaner that is directly under switch box and

then into the receptacle. To prevent damage ta motor
cord attach it to side stiffeners using tha two (2) cord
clips.

o

MOTOR BASE
CLAMP SCREWS
{BOTH ENDS)

VENTILATION HOLES
FACING DOWNWARD

JOINTER-PULLEY BELT GUARD
INSTALLATION

1. Attach guard to stand with Hex. Hd. screws and nuts.
Wake sure belt does not scrape on guard.

2. Replace washer COMCAVE side up . . - screw on knab.

WASHER
@ (CONCAVE SIDE UP)




getting to know your jointer-planer

WARNING: FOR YOUR OWN SAFETY TURN SWITCH
"OFF" AND REMQVE PLUG FROM POWER SOURCE
OUTLET BEFORE MAKING ANY ADJUSTMENTS.

FENCE TILT SCALE

{BEHIND FENCE) 2 FENCE

SLIDING GUARD

FENCE OUTFEED TABLE /'"“’B INFEED
ion N TABLE

SLIDE
BRACKET

4 cuTTeR GUARD 6

ON-OFF
SWITCH HANDWHEEL

DEPTH OF CUT

. DEPTH OF CUT HANDWHEEL. Tuming the
handwheel counterclockwise will lower the infead
Tabde 10 maxmum denthof HBins

2. FENCE LOCKS AND STOPS. The fance can be
moved across the Jointer to take full advantage of the
“sharpness” of the blades.

The fence should be positioned to the extreme right
{1oward pulley) but nat beyond the end of the blades,

Most of the cutting (usually jointing) will be done with
the fence in this position. As the blades become dull,
the fence can be moved toward the left where the
blades are sharper.

To mave the fence, looten the Fence Lock Knab and
the Sliding Guard Knob and slide to desired position.

Make sure SLIDE BRACKET is even with surface of
OUTFEED TABLE. If itis above or below the surface,
loosen screws and adjust it

a. Always tighten fence lock knob first to align fence,
then tighten sliding guard knab.

PUSH DOWN
WHEN LOCKING
FENCE LOCK KNOB

45°FENCE
TOP
OUTFEED
90" FENCE , TABLE
STOP

FENCE LOCK
KNOB

SLIDE BRACKET




b. Before tightening fence lock knab, hold fence table and tighten both knobs.
down on outfeed table so it doos not rock. 4
€. 45% Fence Stop positions the fence at 45° 1o the
<. 90° Fence Stop pesitions fence square to tables. tablos
To tilt fence, loasen the two knobs and pull the £ 5
‘ stop out. Tilt to desired angle and tighten both T. To tilt fence to 457 fousen the two knobs, pull
Tiote o 907 stop out, tilt fence so the 45° stop rests on the

tabls
. To set fence at 80% to tables, loosen the two :
knobs, tilt fence so the stop springs back into Hold fance down on olitfeed table and tighten the

place. Tilt fence back so the stop rests on the two Knobs,

e
]

«—FENCE TILT SCALE

3. FENCE TILT SCALE. Indicates the angle of the o, FEN{E%
fence to the tables, When the 90° fence stop is car e

rectly adjusted, the fence will be 90° 1o the table and  STOP Eﬁ.

the scale will read 80°

To check for squareness, place an accurate squarc on
infeed table and check fence while locked at 90°
position. MAKE SURE 80° STOP IS AGAINST
SLIDE BRACKET.

If fence is not square to table;

a. Slightly loosen fence lock knob and guard lock
nob.

CUTTER
GUARD

SCALE
b. Laosen 80° stop screw with small serewdriver and ;‘g"ﬁg\ff'"u
turn knurled sleeve which will cause fence to iy,
Turn sleeve in either direction unti! fence is soua 45° STOP

with infeed table. LOCKSCREW

NOTE: If you cannot square fence by turning

knurled slesve, loosen three screws "A” and adjust £ TILT
fenee snuare 1o table s\~ SCALE
& Li]?]hbt:n B0 stop lockscrew and both fence lock S0 S0P
> LOCKSCREW
d. 1f 80° reading on tilt scale does not line up with ALE
10p surface of the slice bracket. loosen screws -{ ADJUSTING
holding scale and move it . . . tighten screws. . ;7 SCREW
45° STOP
KNURLED
SLEEVE




getting to know your jointer-planer

HEAD

oF INFEED
SQUARE TABLE

. Adjust 45° stop in the same manner

NOTE: Tilt scale will not requirs adjustment if it
was adjusted for 90° position.

CUTTER
GUARD

4.CUTTER GUARD. Provides protecticn over the
cuttar head. It must always be in place and functian-
ing properly.

Check the guard to make sure it is functioning pro-
perly.

a. Position fence to right for maximum width of cut.

b. Pass a 1/4 in, thick piece of wood over cutterhead
between guard and fence.

Guard must return automarically to “rest position”
against fence when free of the wood.

M guard does not return automatically, see Trouble
Shooting and Maintenance Sections.

CROWNED CUT
=
B . INFEED TABLE:MUST ALWAYS BE PARAL- '{“‘*\ME:‘__‘__‘-&}

LEL TO THE OUTFEED TABLE.

If the cut edge or surface of the workpiece is ouTFEED TABLE () A
CROWNED, it is an indication that the OUTWARD

END of the INFEED table is HIGH and must be END HIGH
adjusted,

If the cut adge or surface of the workpiece is CON-
CAVE, it is an indication that the OUTWARD END CONCAVE CUT
of the INFEED table is LOW and must be adjusted

Check the infeed table to determine the “out of
parallel” condition.

INFEED TABLE LOW




o

. Insert a pencil in space ar end of curterhead to
hold cutterguard open.

F

Placs a straightedge (large square or long level) on
feed table. First along one side than along the

ROTATE
BLADE OUT OF
FENclL/
INFEED TABLE
7/1
Sight between table and straightedge to detarming OUTFEED
high or low condition of end of infeed table TABLE

Raise infeed table until it touches straightedge.

a

It is pasier to adjust the infeed table while the Jointer is
sotting on your wor<bench.

Do not wrn the Jointer on its side or upside down to
adjust it.

Attach a strip of wood 10 Two biocks of wand 10 in. high.
Drive enough nails into the strip so that Jointer does
not tip over while resting on blocks.

. Remove motor cord from eutlet in switch box.

=

Remove Jointer pulley guard and V-belt.

Ramove Jointer from stand.

s

a

Lower the infeed table.

. Place Jointer on blacks, BLOCKE\-\\\\
OF WOOD S

YOUR WORK B
BENCH

f. Insert & pencil in space at end of cutterhead to
hold cirtterguard open.

y. Wrap a piece of cardboard around cutterhead to
protect your fmgers and the Dlades . secure
cardboard with a piece of tape.

== CARDBOARD™



getting to know your jointer-planer

h. Laosen four lock screws 2 or 3 turns with 1/2in.
wrench.

Turning the LEVELING STUDS will RAISE or LOWER
the infeed table.

SCREWING in the studs will RAISE the table . . .
UNSCREWING them will LOWER the table.

5 With a 3/4 in. wrench turn leveling studs until
infeed table is parallel with straightedge.

b, While holding studs with wrench, TIGHTEN all
four LOCKSCREWS . . . tighten each screw a little
bit at a time until all four screws are tight.

¢ Recheck with straightedge to make sure infeed
table is parallel to outfeed table.

1

6. ON-OFF SWITCH: 1t is unlikely that it will be
turned “ON" accidentally, when touched or bumped,
because of the way it is shaped.

In an emergancy, it can be turned “QFF" by striking
it with the palm of the hand.

The “yellow button is a key. When insertad in the
switch lever, the power may be turned ON and OFF.
When it is removed, the pawer cannot be turned ON.

THIS FEATURE 1S INTENDED TO PREVENT
UNAUTHORIZED AND POSSIBLE
HAZARDOUS USE BY CHILDREN AND
OTHERS.

a. Insert Key into switch.

NOTE: Kay is made of yellow plastic.




b. To turn machine on, insert finger under switch
lever and pull end of switch out.

e. To turn machine OFF. . . PUSH lever in.

Never leave machine unattended until it has come
to a complete stop.

d. To lock switch in OFF pasition . . . hold switch IN
with one hand ... REMOVE key with other hand.

WARNING: FOR YOUR OWN SAFETY, ALWAYS.
LOCK THE SWITCH “OFF” WHEN MACHINE IS
NOT IN USE . .. REMOVE KEY AND KEEP IT IN
A SAFE PLACE...ALSOQ ... IN THE EVENT OF A
POWER FAILURE (ALL OF YOUR LIGHTS GO
OUT) TURN SWITCH OFF . . . AND REMOVE
THE KEY. THIS WILL PREVENT THE MACHINE
FROM STARTING UP AGAIN WHEN THE POWER
COMES BACK ON.

e. Plug motor cord into outlet in switch box.

WARNING: DONT CONNECT POWER CORD TO
ELECTRICAL OUTLET IN YOUR SHOP UNTIL YOU
ARE SURE THAT MOTOR ROTATION IS CORRECT.
(SEE PAGE 10).




basic jointer-planer operation

For your own safety, ALWAYS use the hold down/push
blocks when JOINTING wood thet is NARROWER than
2in. . . or when PLANING wood that is THINNER than
3in.

Do not plane, joint or bevel wood shorter than 12 in.
Material this short is more difficult to control while

being cut. Small pieces of wood can tip over on the
1ables or into the cutterhead and can be kicked back to-
ward yau.

For best results, take light cuts. For average planing,
jointing, or beveling, a cut between 1/32 and 116 in.
deep will produce the best results.

FEEDING THE WORKPIECE

Hold the board firmly DOWN on both tables and
AGAINST the fence . . . keep fingsrs close together.

Feed the board at & conlinuous even rate of speed until
the cut is made along the entire length of the board. Any
hesitation or stopping could cause a “step” to be cut
on the edge of the board which would cause the board
10 ride up on the outfeed table resulting in a “crooked’
edge on the board.

As the RIGHT hand passes over the cutterhead, remove
the LEFT hand . . . CONTINUE feeding while piacing
the LEFT hand behind the RIGHT. Continue feeding
in this manner “hand ower hand”, until the entire
length of the board is cut.

DO NOT FEED TOO FAST. A slow steady rate of feed
produces a smooth accurate cut. Feeding 0o fast causes
a “rippled” cut . . . makes it difficult to guide the
workpiecs accurately and could be hazardous.

PLANING WOOD THAT IS THICKER THAN 3 IN.




Fis. ¥ = R

Always feed WITH THE GRAIN whenever possible. If ﬂ
the nature of the workpisce is such that it must be fed WITH THE GRAIN

AGAINST THE GRAIN, take very light cuts and feed
slowly.

s

7;>/~:"

AGAINST THE GRAIN

USING THE HOLD DOWN/PUSH BLOCKS

ALWAYS use the hold down/push blacks when JOINT-
ING wood that is NARROWER than 3 in. ot plsning
wood that is thinner than 3 in.

Grasp the hold down/push blocks firmly with the fingers
close together and wrapped zround the handle. Position
them flat on top of workpiece, and push the workpiece
down against the table 10 provide a quality cut and
minimize the chance of a kickback.

Hold-down pressure must also be sufficient to prevent
hold-downypush black sliding or slipoing on the top face
of workpisca when advancing workpiece ovar cutter head.

Use & hand aver hand motion of the hold down/push
blocks being careful to maintain control over the wark-
plece at all times.

This maans that onee the workpiece has been fed past
cutter head onto outfeed table, one hold down/push
block must always maintain contact of workpiece with
outfeed table.

CAUTION: If the HOLD DOWN/PUSH BLOCKS tend 1o
dlip while feading, clean rubber surface immediately with
sandpaper.




basic jointer-planer operation

When planing wood 3/4 in. thick and NARROWER than
the hold down/push block, tilt the hold down/push
block 50 that it clears the top of the cutterguard while
feeding.

Never plane wood that is thinner than 1/2 in, .. . because
it is apt to split or shatter and thus has a greater tenden-
cy to kickback.

BEVELING

Adjust the fence to the desired angle . . . tighten fence
and guard lock knobs.

Follow the same procedure for jointing or planing.

NOTE: Removing only the cormer on the edge of a board
is known as CHAMFERING.

Normally a chamfer is made with one cut . . . therefore,
a cut deeper than 1/16 in. may be made.

Use hold down/push blocks for wood under 3 in. wide.
Position them so you have control of the workpiece at
all s and 5o they do not contact the guard or the
cutter head.

CHAMFER

BEVEL

NOTE: Rabbeting on & Jointer is considered to be a
dangerous operation because it requires removal of the
cutter guard and increases the potential of kickback be-
cause of excessive depth of cut.

NEVER ATTEMFT TO PERFORM A RABBETING
OPERATION ON THIS JOINTER. DO NOT OPERATE
JOINTER/PLANER WITH CUTTERHEAD OR BELT
GUARDS REMOVED.

Rabbet cuts should be made on the Radial Saw or Table
Saw by making two cuts with the sawblade or by using
the Dado Head or Molding Head. Rabbet cuts can also
be made using the Shaper or Portable Router.

RABBET CUT

‘\




maintenance

REPLACING CUTTER BLADES

WARNING: FOR YOUR OWN SAFETY. TURN
SWITCH “OFF” AND REMOVE PLUG FROM POWER
SOURCE OUTLET BEFORE ADJUSTING, MAINTAIN-
ING, OR LUBRICATING YOUR JOINTER-PLANER.

1. Removs belt guard.

2. Position fence to right . . . approximately 1/4 in.
beyond cutter blades . . . lock it in place.

3. Lower infead table all the way down.

4, Place block of wood 6-3/4 in. long between cutter-
guard and tence.

BLOCK OF WOOD

6 Hold cutterhead pulley firmly with one hand and
loosen lockscrews in each wedge using a 5/32 in.
satscrew wrench,

BLADE wenoe
LIFTER LOCKSCREW

5/32 IN.
SETSCREW
WRENCH

HOLD PULLEY
FIRMLY

TURN COUNTER
CLOCKWISE
TO LEOSEN

FENCE NOT SHOWN
FOR PICTURE CLARITY

6. While holding cutterhead pulley firmly with one hand,
gently pry up each wedge using a screwdriver . .. re-
maove wedges and blades.




e £ S

maintenance 5/32 IN, SETSCREW

WRENCH ™~

7. Remave the six lifter screws. (Two under each blade.}

8 Clean cutterhead, wedges and screws thoroughly with HE
Craftsman Gum and Pitch Remover. Also ramove the SETSCREW
oil from new blades.

Replace the six lifter screws and screw them in all the MARK SLOTS
way, but do not tighter. Mark each slol 1, 2, and 3. 1,2 AND 3
This will help vou in setting the blaces.

ok

/8 IN. SETSCREW' \*’

WRENCH Ay

10. Insert o blede in slot marked 1 . .. 50 it projects 1116 /8 IN. SETSCREW WRENCH
in. heyond end of the cutterhead. HEAD OF
SQUARE

11. “Insert a wedge next to blade so the flat side of the
|, wedpe is against the biade. Push wedga in manually —
| do not install two locking setstrews at this time.”

12. Place head of square on outfeed table. Loosen lifter
screws to raisa blade until it just touches sguare and
slightly raises it. Gertly turn cutter head back and
forth with the pulley while rai¢ing blade. The bladas
should be adjusted just slightly above the outfeed
table, by approximately .03 in. {thickness of an
average piece of paper}

NOTE: Sears has  knife sstting gauge for this purpose. Cat.
7

13, "Now install botn locking setscréwss and tighter (with
the 5/32" setscrew wranch) alternztely 2 little at &
time. Tighten both screws securely. Recheck the blare
+0 make sure it did not change position.”

14, Install other two blades the same way

22




'

INSTALLING CUTTER GUARD SPRING

1. Remove cotter pin from pivat pin in cutter quard and
remove guard {located undernsath infeed table.}

Spring must aopear as in sketch from undersida of in-
Yeed table, it will not perform properly if installed
upside down.

INFEED TABLE

VIEW LOOKING UP

. Position guard as shown, with PIVOT PIN above hole
in infeed table.

N

Align SLOT In pin with TANG in spring, and press
Jowm.

o

Replace cotter pin.

FENCE CUTTER
IN PLACE GUARD

TANG OF SPRING
IN CENTER OF

Ty
————HOLE IN
|NFE;;1/

— TABLE PIVOT PIN

4. RAISE end of FENCE, romte guard COUNTER
clockwise only enough to CLEAR fence

5. LOWER fence and tighten both knobs.

ROTATE
COUNTER
CLOCKWISE




maintenance

The normal position of guard (at REST) when fence is
stationed at MAXIMUM WIDTH OF CUT, is shown &5
“position “A" NEVER RQTATE GUARD BEYOND
POSITION “B’ BECAUSE THIS WOULD EXERT EX-
CESSIVE TENSION ON SPRING WHICH COULD
WEAKEN OR BREAK IT.

Check operation of GUARD and SPRING.

1. With fence in MAXIMUM WIDTH OF CUT pasitian,
pass a piece of 1/4 in. thick wood on edge (jointing
position) over cutterhead.

2. The guard should return automatically to its REST
pesition against the fence when free of the wood.

w

. I guard doss not return to its REST position, remove
catter pin from pivot pin and remove guard. Check
pivot pin and hele . . . make sure there are no hurrs,
rust, or other fureign matter.

-

Apply a few drops of SAE Ne. 20 or No. 30 engine
ol to piet pin.

5. Raplace guard and cottar pin.
I quard stil| does not return to its REST pasition, con-

cult your local Sears Retail Store before using the
jointer-planer.

SHARPENING CUTTER BLADES

The blades can be honed individually with an ordinary
oilstone.

Make sure your oilstone is not worn in the center. It
must be flat.

Be sure to remove the burr on the flat side.

If the blades are nicked, they must be replaced or re-
ground. They can be reground several times unil they
become /18 in. wide, Never install reground bladas less
than 8/18 in. wi

Have your knives reground by someona who is com-
patent. Look In the “Yellow Pages™ of your telephant
directory . . . 588 “Sharpening Services”.

24

11/16 IN.

NEW BLADE




_—

general maintenance

Keepyourjointer-planer clean. Put a carton or some kind
of a contginer underneath your jointer-planer to caich
the chips. The container should reach above tha top of
the motor.

Da not allow pitch Lo soccumulate on the tables, the
fonce, the cutter guard, the eutter head or the knives.
Clean them with Craftsman Gum and Pitch Remover.

Apply a thin coat of automobile-type wax to the tebles
and fence so that the wood slides easily while feeding.

Do not allow chips 10 accumulate on the underside of the
iointar-planer.

Frequently blow out sny dust that may accumulate in-
side the mator.

For motor maintenance, follow instructions furnished
with motor.

If power cord is worn or cut, or damaged in any wav
have it replaced immedistely.

lubrication

The BALL BEARINGS in this machine are packed with
grease at the factory. They requirs no further lubrication.

The following parts should be oiled occasionally with
SAE MNo. 20 or No. 3D engine oil.

1. Dovetail spacer and dovetail slide.

2. Elevating serew (first clean with Craftsman Gum and
Pitch Remouer).

AlL
SPACER AND SLIDE

VIEW LOOKING UF FOR
PARTS IDENTIFICATION



trouble shooting

WARNING: FOR YOUR OWN SAFETY, TURN SWITCH
“OFF” AND REMOVE PLUG FROM POWER SOURCE
OUTLET BEFORE TROUBLE SHOOTING YOUR JOIN-

TER-PLANER.

TROUBLE SHOOTING CHART

TROUBLE

PROBABLE CAUSE

REMEDY

Motor will not run.

1. Defective On-Off switch.
Defective switch cord.
Defective switch box receptacle.
Mator protector open, (only if
your motor is equipped with an
overload protector).

Other cause:

&

1. Replace defective parts before using
machina again.

N

Consult Sears Service. Any attempt to

repair this motor may create a HAZARD
wnless repair is done by a qualified service
technician, Repair service is available at your
nearest Sears Store.

Wood strikes outfeed
table after passing over
cutter head.

Blades improperly adjusted below
surface of gutfeed table.

Fe-adjust blades, see Maintenance section.

Ripples on planed
surface.

1. One blade set higher than other.

2. Feeding wood too fast.

1. Re-adjust blades, see Maintenance
section,
2. Feed wood slower.

Planed surface not
straight.

Infeed table out of adjustment.

Re-adjust infeed table, see Getting To Knaw
vour Jointer Planer section.

Excessive gouging &t end

Blades set too high above outfeed
abla.

Reset blades, see Maintenance saction.

»

Female dovetail loose from table.

of cut.
90° and 45° cuts 1. Fence staps not adjusted properly. | 1. Re-adjust fence stops, see Getting To
inaccurate. Knaw your Jointer Planer section
2. Fence slide bracket not even with 2. Re-adjust slide bracket, see Getting To
table. Knaw your Jointer Planer section,
Infeed table loose. 1. Dovetail spacer requires adjustment, | 1. Tighten screw, key 10, see fig. 2, Parts List

2. Tighten scrows, key 18, seo fig. 2, Parts List.

Cutter guard does not
function properly.

1. Return spring broken, or spring
has been weakened,

2. Improper assembly of spring or
gquard mounting.

1. Replace spring immediately. See
Msintenance section.

2. See Maintenance section,

RECOMMENDED ACCESSORIES

ITEM

Steel Legs .......

FloorStand ........

Cutter Blades ....

Power Tool Know-how Handbooks
Radial Saw .. E .
Table Saw .....

Knife Setting Gauge

CAT. NO.
..9.22245
922216
.8-2203

.. 82017
.8-2018
. 8-2647

The above recommended accessories are current and were
available at the time this manual was printed.

26




repair parts

CRAFTSMAN 6-1/8 INCH JOINTER-PLANER MODEL No. 113.206801 AND 113.208031

—9

i
E—n

FIGURE 1

FIGURE 1

— LEGS PARTS LIST

Part
No.

Description

27

HARDWARE FOR

67033
60314
STD551225
STD541025
67032
62614
62204
67034
STD541250

803835

STD&§32507
$TD551231
| 5TDBR1031
5TD523120
STD541231

Stiffener, End
® *Serew, Truss Hd. 1/4 — 20 < 5/8
o *Lookwasher, 1/4 External
& "Nut, Hex 1/4 — 20
Stitfener, Side
Leg
® Clip, Cord
Bupport, Motor
® “Nut, Hex Hd. 1/2 — 13
* Foot, Leveling

MOUNTING TOOL AND MOTOR

® “Bolt, Carriage 5/16 — 18 x 3/1
* "Lockwasher, 5/16 Extarnal

® “Washer, 11/32 x 11/16 x 1/16
® *Sorew, Hex Hd. /16 — 18 x 2
®"Nut, Hex 5/16 - 18

*Supplied in Loose Parts Bag 67035
*Standard Hardware Item — May be Purchased Lacally.




repair parts

Z 34N9id

M3IA 0300143
HO4 ¥ WNOH 335 9
AMBWISSY TN

¥
MIA 330X
404 § 34NOH 335
ATEWASSY XOB HILMS

MK GIG0NA
¥04 £ NI 33
TNVL AN

LE690Z'ELL ONY LOB90Z'ELL "ON TIAOW HINVIJ-HILNIOr HONI 8/1-9 NYIWSLAVHD

18




'se6n0H Japi BO(DIED 20 sICHS |FIBY 3Bag-suosdWIS JO 1835 1s0W
10 JuswEdag aEMpIH 941 yBNosyl paindas aq AB — Wal] }o0I54

12901 paseyang 5@ AR — Wal| SURMRIEH PIZPUEIS,

JeysEMNOOT /M

{'sniit Jou) [ENUER S18UMD LEOLS PH S8NUJ t/1-L % OZ-#/L "UORN Meidg TLBSSY | 6T
PH 205 TE/S "XOH YoUSIM, 96008 | BT
1814 'T/ L X ZE-0L ON “YIBW ‘maiag, 81109 | LS5 8/1L "XaH UOUBIM, LBBLE | LT
“PH 90§ B/L X pZ-91/G 185 'Mai35, L1109 | 99 S, a4D 495208 | 9T
opejg 1aund ‘s6paa TEYIT | 98 (AluD LEBIDTELL I12POW YA pe|ddns)
‘PH "90S #/E % TE-Q1 ON 'de) 'malag, 1109 | 5 QLZ| "Jo0n+ LEOLS | ST
Jenn) ‘epeig+ TILBL | €S Hoddng-isyoe.g #8208 | ¥Z
Jaung mapdwo) ‘Ajquassy peay 0S¥IZ | 28 pieng 1jag-Loddng £6208 | ET
Palo|s ~T/1 X ZE-01 URd £2 AL 'maidg, | GOLLO9OLS | ZT
PH I 'L X 0T/ L “USBIN 'MBudS SLZTEL [ 19 Jol eg-pieng 25208 | 1T
SpYS SIusIEyORIg LETIZ | OS paAay ‘9/0g B/ 'SA00ID-A
eseg LZ0L8 | 6% .Z/1 X 'BIQ T/} -7 MaI0g 1BS 1M ABjInd+ 9r90E | 0T
UMO(] PIOH 018 YSNd 810L8 | 8¢ 29% Z/L A, ‘NP8 | OZSYOEALS | 61
9/G pamog Buiuieiay ‘buly egLig | Lv c~ /1 X8H NN. | STOLPSALS | 81
Joqry 9e8lT | 97 Ind ‘PieNG 1jeg BOOLS | LI
6 'ON "HNIpooA AeN | GTO0BSALS | ST Z/LX0Tb/ F PH XaH 'Malog, | GOSTTSALS | 91
PH %8H " Z/1 X BL-91/G "YIRN ‘Meuds5, B8LOOY | ¥¥ PH 308 "gL/G X 81-81/§ 185'M8J0S, | EOLEOSALS | §I
uld piang - poddng EELIT | £V PeAQ)| ‘e.0g ,,8/G '9A00ID-A
$/EL X 81-91/G "PH ¥aH ‘maiog | LLLEZSALS | TV LT/L X B LT 'MeIDS 18 ylm Adling £20Z9 | T
91/g "1eysemy20] | LELISEALS | 1P 190edg SYEQ9 | €1
Bujene ‘prig 91581 | OF Buuisiay pamog ‘Buly 6L88€ | T1
pieng Buipys ‘poy BEQLZ | BE lteg Buieag 609E | L1
£1-2/1 "%3H M. BETOTL | BE i¥¥aL | OL
271 200 nids 1eusap. | OGLLSSALS | LE €90Z8SA1S | &
/L 200 Nids eysep, | GZLLGSALS | BE pieng a.._:u:m ._w:mmg TIBLT | B
@'l $9/L1 ‘UIBId USUSEA, | GZ0)G90LS | GE ozoLe | L
aneds LIOL | ¥E 8a5) el0dwo] ‘Alquiessy Bausy ELOLZ| 98
“PH pEUOIS S18yseA LEPBL| S
1d Bog |In4 | X B1-94/§ 195 ‘MeIdg TEBZAL | €€ {g By 995] Jamad HO /U0 1BANO 18208 | ¥
81-91 /5 "¥OH INN. | LEOL¥SALS | ZE TEALX /L X pO/L | “JOUSEM, | TLOIGSALS | E
Bunenapg eus 8L0L9 | 1€ P/ L |BUIGING “JAysemyao], | GZZ1G60LS | T
#/1°€ "90UN Qiveg | OE Z/1% 0F-b/ | "PH UBd 'MaI9S5, | SOSTISALS | L
uondussag on -oN uondussag on oN
uny Aoy ey Aoyl

1817 S1HVd Z 3HNDIL

LE690Z'ELL ONY LOBIOZ'ELL "ON TIQ0N HINV1d-HILNIOr HONI 8/1-9 NYINSLITHD




repair parts

CRAFTSMAN 6-1/8 INCH JOINTER-PLANER MODEL No. 113.206801 AND 113.206931

-

FIGURE 3
FIGURE 3 INFEED TABLE PARTS LIST
Key|  Par ] Key| P 3
No. No. Description e i Description
1 |STD561210 | Pin, Cotter, 1/8x 1 13 21422 Spacer, Dovetail
2 67015 Guard 14 21218 Dovetail, Male
3 67014 Table {(with Name Plate} 15 21218 Dovetail, Female
4 |STD511107 | Screw Pan Hd. 10-32 x 7/8 16 |STD551131 |*Washer, Split Lock, 5/16
5 |STD551210 | Lockwasher No. 10 17 21635 Screw, Spl.
6 |STD551010 | Washer, No. 10 18 |STD523112 |"Screw, Cap, 5/16-18 x 1-1/4
7 38779 Spring, Guard Hex. Hd.
8 67011 Plata Support 18 |sTD5510371 | Washar, 5/16
9 67012 Bushing 20 21204 Linkage Assembly
10 | STD522505 |"Screw, Cap, 1/4-20 x 1/2, Hex. Hd. 21 |STD541025 |"Nut, Hex., 1/4-20
11 | STD551025 |"Washer, Plain, 12/64 22 |STD551125 |"Washer, Split Lock, 1/4
12 21812 Plate, Tension 23 |STD522610 |"Screw, Cap, 1/4-20 x 1, Hex. Hd.

*Standard Hardware items — May Be Purchased Locally.

30




CRAFTSMAN 6-1/8 INCH JOINTER-PLANER MODEL No. 113,206801 AND 113.206937

17
FIGURE 4 —21013 FENCE ASSEMBLY PARTS LIST
Key|  Part o Key|  Part .
Mo.|  No. Dedcription No| M. Dipwimige
—| 21013 | Fence Assembly L] 21229 | Body, Fence Incl. Key No's. 10& 11
1 21440 Plunger Assembly 10 | STD581210 | *Washer, Lock, Ext. Tooth
2 21430 .Pin Assembly, Smwy : 11 | STD511102 | *Serew, Mach., No. 10-32 x 1/4,
3 |STD 622512 *Screw, Hex Hd., 1/4-20 x 1-1/4, Pan Hd., Slotted
12 67009 Guard, Cutter
& IS | Plate. pence End 13 | 5TD 533728 | *Bolt, Carriage, 3/8-16 x 2-1/2
5 21736 | Scale, Fence Tilt e et
. 6 |STDEB1010| *Washer, Plain, 13/64 OLnG
7 [STDS10802 | *Screw, Mach., No. 832 x 1/4, Bind Sl 21738 | Ratainer, Bolt
Hd.. Slotted 15 | STDBE51037 | Washer 35/64 1.D.
8 102817 |  Screw, Set, 1/4-20 x 1/2", Full Dog 18 47624 Spacer
Pt, Slotted 17 62331 Knob Assembly, Lock
R U 5 S T2

FIGURE & — ON/OFF POWER QUTLET 60381

Description

=, *0n/Off Power Outlet Complete
1 Cord, Molded 1
2 Housing, Switch
3 Key, Switch

4 | 60374 Switeh, Locking
5

6

FioRHES 60377 Cover, Switch
448007 Screw, Pan Hd. No. 6 x 344

* Does Not Include Key No. 3
Order Separately H required.




bt e o st ieiaiedes. Lol ioumy o

Sears

owners
manual

SERVICE

MODEL NO.
113.206801

JOINTER/PLANER ONLY

113.206931

JOINTER/PLANER WITH
LEGS AND MOTOR

HOW TO ORDER
REPAIR PARTS

¥

6-1/8 INCH JOINTER-PLANER

* Now that you have purchased your jointer-planer, should a need

ever exist for repair parts or service, simply contact any
Sears Service Center and most Sears, Roebuck and Co. stores.
Be sure to provide all pertinent facts when you call or visit.

" The model number of your 6-1/8 inch jointer-planer will be

found on a plate attached to your base.

WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE

. FOLLOWING INFORMATION:

PART NUMBER PART DESCRIPTION

MODEL NUMBER NAME OF ITEM

113.206801 6-1/8 INCH JOINTER-PLANER
113.206931

All parts listed may be ordered from any Sears Service Center
and most Sears stores. If the parts you need are not stocked
locally, your order will be electronically transmitted to a Sears
Repair Parts Distribution Center for handling.

Sold by SEARS, ROE_'_BUCK AND CO., Chicago, IL. 60684 U.S.A.

Part No. 67037

Form No. SP4452 Printed In U.S.A. 8/78




